
 

Humacao Regional Wastewater Treatment Plant  
Technically Based Local Limits 

Draft 

January 2023 

Puerto Rico Aqueduct and Sewer Authority 

 



Technically Based Local Limits for the Humacao RWWTP 

PPS0714220849SJN ii 

Contents 

Section Page 

Executive Summary ..................................................................................................................................................... ES-1 

1. Introduction ..................................................................................................................................................... 1-1 

2. Local Limits Development Methodology ................................................................................................. 2-1 
[...]

Total Nitrogen 
(TKN+NO3+NO2) 40 mg/L 6-2 

Phenolsb 1.0 mg/L 6-2 

pH 6.5–9.0 SU 6-2 

Fats, Oils, and Grease (FOG) 50 mg/L total FOG 6-3 



Technically Based Local Limits for the Humacao RWWTP 

PPS0714220849SJN ES-2 

Table ES-1. Local Limits Summary 

Parameter Local Limit Page 

Temperature 
40°C (104°F) at POTW; 60°C (140°F) 
from SIU 6-3 

Flammability 
No two consecutive readings at ≥5% 
LEL, and no reading of ≥10% LEL 
allowed 

6-3 

Total Toxic Organics No Limit 6-4 

a Local Limits Calc Page 2 on line 69 of “TBLL Calc-Humacao.xlsm” (Appendix C).  
b Total phenols minus unsubstituted phenol 
c Concentrations are set as standards for surcharges. PRASA reserves the right to base 
increased surcharges on concentrations above normal domestic waste strength, which is set 
at 250 mg/L for BOD5 and 250 mg/L for TSS. Surcharges up to 250 mg/L may be subject to 
the most current calculated cost of treatment per pound of BOD and TSS. High strength 
waste above 250 mg/L may be subject to increased rates in accordance with need to 
improve or provide additional infrastructure to meet regulatory requirements for discharge. 

°C = degree(s) Celsius 
°F = degree(s) Fahrenheit 
BOD5 = 5-day biochemical oxygen demand 
mg/L = milligram(s) per liter 
LEL = lower explosive limit 
TKN = total Kjeldahl nitrogen 
NO3 = nitrate 
NO2 = nitrite 
Pt/Co = platinum-cobalt scale 
SIU = significant industrial user 
SU = standard unit(s) 
TSS = total suspended solids 

 

 

 

 
 



Technically Based Local Limits for the Humacao RWWTP 

PPS0714220849SJN ES-1-1 

1. Introduction 

The Humacao Regional Wastewater Treatment Plant (RWWTP) is located at PR Road 3, Km 77.2, Rio Abajo 
Ward, Humacao, Puerto Rico. The plant operates under National Pollutant Discharge Elimination System 
(NPDES) permit number PR0025399. The Industrial Pretreatment Program regulates nine industries that 
discharge treated waste to the Humacao RWWTP collection system. Seven of the nine industries are 
classified as categorical significant industrial users (SIUs).  

Industrial permits issued to SIUs include local limits that were adopted in 2004. These limits are stricter 
than the Pretreatment Limits set by the Puerto Rico Aqueduct and Sewer Authority (PRASA) that apply 
island-wide for most parameters. The prior technical development of these limits used data that are now 
more than 10 years old to develop the 2004 technically based local limits (TBLLs) and do not reflect 
modifications and upgrades that have been made to the Humacao RWWTP. Many of the regulatory 
requirements have changed; the size of the population served and the industrial base also may have 
changed. In keeping with U.S. Environmental Protection Agency (EPA) policy and local limits 
methodology, when conditions change, local limits must be re-evaluated using current data and 
conditions.  

This document uses recent test data to develop TBLLs that are specific to current conditions in the 
Humacao RWWTP collection system. These TBLLs have been established in response to NPDES permit No. 
PR0025399-Part IV (A)(1)(b). 

The following appendices are provided: 

 Appendix A Priority Pollutants Detected At or Above MDL 
 Appendix B Guidance on the Selection of Pollutants of Concern 
 Appendix C Data Sheets Used in “TBLL Calc-Humacao.xlsm” 
 Appendix D Puerto Rico Water Quality Standards Worksheet 
 Appendix E Average TCLP for Sludge 
 Appendix F Phenolic Compounds Regulated by Puerto Rico Water Quality Standards 
 Appendix G CPCS Safety Alert 
 Appendix H Long-hand Calculation of Arsenic Local Limits 
 Appendix I Definitions 

 



Technically Based Local Limits for the Humacao RWWTP 

PPS0714220849SJN 2-1 

2. Local Limits Development Methodology  

2.1 Guidance Documents 

The following guidance was used to develop the TBLLs presented in this document: 

• Local Limits Development Guidance (EPA 2004) 

• Guidance Manual on the Development and Implementation of Local Discharge Limitations under the 
Pretreatment Program, EPA 833-B-87-202 (EPA 1987) 

These documents provide the rationale and legal support for local limits developed in relation to 
technically based environmental criteria using EPA-approved methodology. The methodology is intended 
to ensure full compliance at the treatment facility for all identified criteria. The following steps were taken 
to develop the Humacao RWWTP TBLLs: 

1. Characterize the Humacao RWWTP treatment system in terms of regulatory requirements, plant 
capacity, treatment trains, unit processes, industrial users, and receiving stream characteristics. 

2. Using the site characterization from step 1, select regulatory/operational criteria that apply to the 
specific treatment systems.  

3. Select parameters that should be considered for local limit development, referred to as pollutants of 
concern (POCs).1 Selection is based on review of historic data and includes a minimum list of EPA-
required pollutants. Pollutants selected may be individual elements or compounds, such as metals or 
halogenated organic compounds, that are discussed in Sections 4 through 6. Additionally, local limits 
may be aimed at controlling groups of substances that collectively exhibit negative characteristics, 
such as flammability or toxicity. This second category is discussed in Section 6, Other Limits and 
Concerns.  

4. Upon selection of the POCs, collect and evaluate historic test data or generate new data from 
sampling and analysis to develop the rationale for the maximum ability of the plant to treat these 
pollutants while remaining compliant with applicable criteria.  

5. Compile test data and model the fate of the pollutants within the collection and treatment system 
using partitioning coefficients within the plant and physical properties, such as Henry’s constants, in 
the collection system. 

6. Conduct standard EPA-accepted calculations for individual elements and compounds discussed in 
Sections 4 through 6 to determine the maximum pollutant loading that can be allowed at the 
headworks (allowable headworks loading [AHL]) while remaining compliant with applicable criteria. 

7. After applying all calculations for all criteria, use the smallest mass that ensures that environmental 
and regulatory criteria will be met. This is referred to as the maximum allowable headworks loading 
(MAHL).  

 
1
 The Local Limits Development Guidance Manual (EPA 2004) defines and uses the technical term “Pollutants of Concern (POC)” throughout 

the document. Consequently, to avoid confusion during the regulatory review process of the TBLL, the term “Pollutants,” “Pollutants of 
Concern,” and POC are used throughout this document when referring to parameters considered for local limits development. 



Technically Based Local Limits for the Humacao RWWTP 

PPS0714220849SJN 2-2 

8. Subtract the domestic loading and a safety and growth factor from the MAHL; the remaining allowable 
pollutant loading is the maximum allowable industrial loading (MAIL) available to industry.  

9. Once the MAIL has been calculated, allocate the mass to the industries based on one of the prescribed 
methods found in the Local Limits Development Guidance (EPA 2004). These allocations form the 
basis of the local limits for these pollutants.  

10. Develop criteria based on limitations that restrict the magnitude of the negative characteristics 
exhibited by each type of group for collective groups of pollutants in Section 6.  



Technically Based Local Limits for the Humacao RWWTP 

PPS0714220849SJN 3-1 

3. System Characterization, Industrial Users, Receiving 
Stream, and Applicable Criteria 

3.1 Treatment System 

The Humacao RWWTP is permitted to discharge a maximum daily flow limit of 13.38 million gallons per day 
(mgd). Currently, the average monthly flow is approximately 3.89 mgd. Table 3-1 lists the estimated as-built design 
capabilities as established in the last plant upgrade.  

Table 3-1. Humacao RWWTP Estimated Capacities 

Item 
Daily Permitted 

Maximum Monthly Average 

Flowa (mgd)  13.38 8.24 

BOD5 (lb/d)  16,102  

TSS (lb/d) 21,392  

a
 Actual as-built capacity was not available; the permitted flow has been 

used with medium-strength domestic wastewater from Metcalf and Eddy 
(2003) to estimate maximum BOD5 and TSS. 
BOD5 = 5-day biochemical oxygen demand 
TSS = total suspended solids 

The treatment process consists of mechanical bar screening, influent pumps, grit removal, primary clarification, 
biofiltration, secondary clarification, and chlorination prior to discharge.  

The sludge-handling facilities consist of anaerobic digestion followed by sludge drying beds. The sludge cake is 
transported by truck and disposed of in an approved landfill. Figure 3-1 shows the treatment train and a schematic 
of the plant’s unit processes (including an aerial view of the facility). The block diagram included on Figure 3-1 
shows that two partitioning coefficients (removal factors) after primary clarification and total overall plant removal 
are present in the system after secondary clarification.  

3.2 Industrial Users  

PRASA has issued permits to nine SIUs that contribute flow to the Humacao RWWTP. Table 3-2 provides 
identification data for these SIUs, along with the permitted flow limits. Additional test data for these users 
are available from PRASA’s Industrial Pretreatment Program.  



Technically Based Local Limits for the Humacao RWWTP 

PPS0714220849SJN 3-2 

 

Figure 3-1. Humacao RWWTP Treatment Unit Processes and Site Aerial   



Technically Based Local Limits for the Humacao RWWTP 

PPS0714220849SJN 3-3 

Table 3-2. Significant Industrial User and Respective Permitted Flows 

SIU Permit No. 
Process Description 

(SIC/NAICS) 
Federal 

Category 
Category 

Description Authorized Flow (gpd) 

Aspen Surgical PR 
Corp. 

GDA-89-609-
043 

339112 – Surgical 
and Medical 
Instruments 
Manufacturing  

339113 – Surgical 
Appliance and 
Supplies 
Manufacturing 

410, 
Subpart E 

Textile Mills Point 
Source Category 

30,000 

Bard Shannon, LTD 
GDA-06-607-
001 

339112 – Surgical 
and Medical 
Instruments 
Manufacturing  

N/A N/A 53,200 

Bristol-Myers 
Squibb 
Manufacturing 
Company 

GDA-88-607-
031 

325412 – 
Pharmaceutical 
Preparation 
Manufacturing 

439, 
Subpart D 

Pharmaceutical 
Manufacturing Point 
Source 

500,300 

Century Packing 
Corp. 

GDA-10-609-
002 

311612 – Meat 
Processed from 
Carcasses 

432, 
Subpart G 

Meats Products 
Point Source 

37,800 

Combe Products, 
Inc. 

GDA-01-611-
064 

325412 – 
Pharmaceutical 
Preparation 
Manufacturing 

439, 
Subpart D 

Pharmaceutical 
Manufacturing Point 
Source 

28,000 

El Coqui Landfill 
Co., Inc. 

GDA-07-607-
003 

562212 – Solid 
Waste Landfill 

N/A N/A 126,000 

McNeil Healthcare, 
LLC 

GDA-95-609-
086 

325412 – 
Pharmaceutical 
Preparation 
Manufacturing 

439, 
Subpart D 

Pharmaceutical 
Manufacturing Point 
Source 

150,000 

Medtronic PR 
Operations Spinal 1 

GDA-91-607-
057 

339112 – Surgical 
and Medical 
Instrument 
Manufacturing 

433, 
Subpart A 

Metal Finishing 
Point Source 

30,000 

MSD International 
GmbH (Puerto Rico 
Branch) LLC 

GDA-94-609-
082 

325412 – 
Pharmaceutical 
Preparation 
Manufacturing 

325414 – Biological 
Product (except 
Diagnostic) 
Manufacturing 

439, 
Subpart D 

Pharmaceutical 
Manufacturing Point 
Source 

122,000 

Galephar PR, Inc.a TBD  NA  148,000 

    Total Authorized Flow 1,225,300 



Technically Based Local Limits for the Humacao RWWTP 

PPS0714220849SJN 3-4 

Table 3-2. Significant Industrial User and Respective Permitted Flows 

SIU Permit No. 
Process Description 

(SIC/NAICS) 
Federal 

Category 
Category 

Description Authorized Flow (gpd) 

a Currently being permitted. 
gpd = gallon(s) per day 
NAIC = North American Industry Classification System 
No. = number 
SIC = Standard Industrial Code 

3.3 Receiving Stream  

The Humacao RWWTP effluent discharges to the Caribbean Sea. The Caribbean Sea is listed in the current 
NPDES permit as a Class SC water.2 After primary and secondary treatment, effluent from this facility is 
conveyed approximately 6,250 feet offshore via a 48-inch-diameter outfall pipe. The seaward end of the 
outfall is fitted with a “Y’’-shaped, multiport diffuser discharging at a depth of approximately 35 feet 
below mean sea level. Each leg of the diffuser has three 10-inch risers on a 30-inch barrel. Each riser has 
two 6-inch ports discharging perpendicularly to the diffuser in opposite directions. The NPDES authorized 
mixing zone dilution allowance for this discharge is 84:1. 

3.4 Applicable Criteria 

Using the site characterization, industrial base, and regulatory/operational considerations applicable to 
this treatment system, the Humacao RWWTP is subject to the following criteria: 

 Water quality standards 
 NPDES permit limits 
 Biosolids regulations for disposal 
 Worker health and safety (toxicity, flammability, and explosivity)  
 Plant capacity 
 Other applicable best professional judgment (BPJ)  

These criteria were used to select the POCs and are further discussed in Section 4. 

 
2
  The April 2019 modifications to the Puerto Rico Water Quality Standards Regulation changed the receiving water category for this 

discharge from Class SC to Class SB. 



Technically Based Local Limits for the Humacao RWWTP 

PPS0714220849SJN 4-1 

4. POC Selection, and Sampling and Analysis  

4.1 POC Selection 

Toxic pollutants selected for these derivations consist of the EPA national pollutant-mandated list of 
11 required metals plus cyanide. Chromium has been examined as total chromium. Additionally, EPA lists 
BOD5, TSS, and ammonia as pollutants that should be discussed. Ammonia is discussed as total nitrogen 
(TN) since TN is found as a NPDES limit. Flow, pH, flammability, temperature, phenols, and fats, oils, , and 
grease (FOG) are discussed in relation to protecting the treatment works, the collection system, and 
workers. A criterion exists for phenol compounds in the Puerto Rico General Limits; consequently, phenols 
are considered as a POC.  

Historical test data points from January 1, 2017, to February 1, 2022, were reviewed for the Humacao 
RWWTP effluent and sludge samples. This review did not identify POCs other than those discussed 
previously. Because the database contained limited testing for organic pollutants, priority pollutant scans 
were added to the site-specific testing to determine whether toxic organic pollutants were present in the 
system. Table 4-1 provides the full list of parameters selected for evaluation.  

Table 4-1. Pollutants Selected for Local Limits Evaluation 

Arsenic 

BOD5 

Cadmium 

Chromium, Total  

Copper 

Cyanide (Free) 

Phenols 

Flammability 

Flow 

FOG 

Lead 

Mercury 

Molybdenum 

Nickel 

pH 

Selenium 

Silver 

Temperature 

Total Nitrogen 
(TKN+NO3+NO2) 

TSS 

Zinc 

TKN = total Kjeldahl nitrogen 
NO3 = nitrate 
NO2 = nitrite 

4.2 Sampling and Analysis 

The historical database does not include concurrent sampling of influent and effluent locations. 
Concurrent sampling is necessary to develop partitioning coefficients (removal factors) for conservative 
pollutants (metals). Sampling must be conducted concurrently at specific sites in the treatment system 
(including the collection system prior to the plant) to understand and determine how the pollutants will 
be either removed via sludge or discharged into the receiving waters. This ratio of removal is known as 
removal rate, removal coefficient, or partitioning coefficient.  

Concurrent sampling in the Humacao RWWTP treatment system was conducted from January 2 to 16, 
2022. Tables 4-2 and 4-3 list the testing schedules. Per EPA’s Local Limit Development Guidance 
(EPA 2004), composite sampling was conducted for fourteen consecutive days for all tests, except 
cyanide, which (as a non-conservative parameter) was taken as a series of grab samples. Table 4-4 lists 